FRONT FORK DISASSEMBLED http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...

1of3

2014 / TC 125 HQV

B Husquama' FRONT FORK DISASSEMBLED
C148130132

MR =26
@9  @F

r _______ —l w /ng‘ SETTING LISTE -

! | ol “SEESETTING LIST o @
® | - |® =

'EI SIEHE SETTING LISTE

SEE S,ETTI‘\G LIST .
@@ = SIEHE SETTING LISTE = @
SEE SETTI"».I] LIST —
=7 SIEHE ‘->|-III‘\[1II"-1 3 @ SIEHE SETTING LISTE '
B[ SEE SETTING LIST SEE SETTING LIST == &

@ﬂ SIEHE SETTING LISTE et =

SEE SETTING LIST @n a =

7 I L = E)
@ﬁ“@ SIEHE SETTING LISTE ;.:f = S =

|H' SETTIMNG LIST

&
f:-‘-'&
0
&

A=)

28, @@
@ = SIEHE SETTING LISTE =
E=2

§ SEE SETTING LIST | SIEME SETTING LISTE = @@
@ ! @. o_ HEE SETTIMG LIST . (:- ?‘:’;@
@@ | -@® ®

i I I

é[ o

(@
0

€
@
@

i
n
®@({)
T
M,

Reparatur-K it
Repair-Kit

Teile mit

Parts '.'uh@ @

Position Part number Description Qty
3 48600811S ADJUSTING KNOB + SCREW 2
12 48600736 OUTER TUBE L577 D54/60MM 2L 2
13 48600698 FORK PROTECTION RING 08 2
15 48601009 GUIDING BUSH 48X52X12 R11 2
16 48600013 SUPPORT RING 50 X 57,6 X 1,5 2

11/06/2014 15:21



FRONT FORK DISASSEMBLED http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...

17 48600969 OIL SEAL RING D48 SKF 2
18 48600070 LOCK WASHER SB58 2
19 48600968 DUST SEAL DL D48 SKF 2
22 48601008 GUIDING BUSH 47X49X20 R11 2
24 48600281 MEMBRANE 2
26 48600301 O-RING NBR 9,5X1,5 2
27 46810811 O-RING NBR 17X2 PA 2
28 486002805 SCREW BUSH M20X1 L=33 CPL. 2
29 48600275 COPPER WASHER 20,5X26X1 2
30 48600269 ADJUSTING TUBE L=371 2
31 48600464 PISTON ROD SXS 2005 2
32 48600459 COUNTERNUT M12X1 WS17 2
33 48600887 REBOUND NEEDLE SX 2
34 48600298 O-RING 2X1,5 NBR 2
35 48600444 REBOUND SPRING C=4N/MM 2
38 91410010S SPRING D43.2 1485 5.2N/MM 0
38 91410027S SPRING 4,4 N/MM SET D=5,1MM 0
38 91410028S SPRING 4,6 N/MM SET D=5,1MM 0
38 91410029S %POLISHED SPRING 4,8 N/MM 0
38 91410030S SPRING 5,0 N/MM 0
38 91410059S SPRING 4,0 N/MM SET 0
38 91410060S SPRING 4,2 N/MM SET D=5,0MM 0
39 48600456 SPACER 43X35X2,5 0
39 48600457 SPACER 43X35X5 0
39 48600458 SPACER 43X35X1,5 0
40 48600525 GUIDING BUSH REBOUND SPRING 2
42 48601298 SPRING SUPPORT 2
43 48600299 O-RING 6X1,2 NBR 4
44 48600578 SPRING REB. L=32 C=37 DI=13,9 2
45 48600576 PISTON ROD REBOUND 2
47 48600382 SHUTTLE VALVE SPRING C=04 2
48 48600519S3 MEMBRANE HOLDER INKL. PIN SET 2
49 48600512 LOCK WASHER D=25,5 2
50 48600542 AH SCREW M4X6 2
51 46811499 O-RING NBR 21X2 4
52 48600047 PISTON COMPRESSION D=27,9 2
53 50180222 O-RING NBR 4X1,5 8
54 486009775 PIN KIT 2
55 40540486 NUT M6X0,5 REBOUND 2
56 48600744 GUIDE RING 44 X39 2
57 48600577 RING SPRING-SUPPORT 2
59 48600113 WASHER 32X42X2,5 2
60 48600863SA AXLE CLAMP LEFT + TUBE CPL. 1
61 48600864SA AXLE CLAMP RIGHT + TUBE CPL. 1
62 0025080256 HH COLLAR SCREW M8X25 TX40 4
63 48601169 NUT VALVE M6X0,5 2
64 48600202 SPRING CHECK VALVE D=0,7 2

2 0of 3 11/06/2014 15:21



FRONT FORK DISASSEMBLED http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...
69 48600509 PISTON ROD COMPRESSION 2
71 48600575 PISTON REBOUND SX 2007 2
72 48600455 PISTON RING 5X1X68 2
74 48601056 RING 23,45X8,9 2
75 48600829 SHAFT SEAL RING 12MM 2
76 48601055S SCREW SLEEVE M24,5X1 CPL. 2
77 48600430 DU BUSH FOR PISTON ROD 2
78 48600709 CHECK VALVE STOP 2
79 48600446 LOCK WASHER D=20 2
81 15080017 SILICON CAP 2
82 48600692 RUBBER CAP D=26,4 2
83 4860116651 FORK OIL SAE4 5L 1
84 40140024 O-RING NBR 43X2 2
85 4860051651 % SCREW CAP CPL. L=125 2
87 48600526 SCREW M4X10 4
88 48600514 MEMBRANE SLEEVE 2
98 T511 SILICONE GREASE F. DUST STRI 1
99 R14020 SXS SERVICE KIT 1

30f3

11/06/2014 15:21



